



# Mill Test Certificate/检查证明书

Certificate No./证明书号码 :161226-ZRNC-057-001

Date of Issue/发行日期:Dec., 29, 2016

Surface Finish/表面整理:NO.2B



Order No./合同号码:SRK612706

PO No./订单号码:

Supplier/订户:江苏大明协好贸易有限公司

Commodity/品名:STS CR Coil

Customer/客户:江苏大明协好贸易有限公司

Spec & Type/规格:JIS-G4305-SUS304

Size/尺寸	Product No. 产品号码	Quantity 数量	Weight 重量 (kg)	Heat No. 制钢号码	POSITION	Tensile/拉伸试验			Hardness /硬度 HV	DIVISION	Chemical Composition/化学成分(%)						
						YS (N/?)	TS	EL (%)			C	Si	Mn	P	S	Cr	Ni
2.00x1219xC	QWM1532B	1	20,332	S631398	T	296	713	57	180	L	480	460	1030	260	20	1817	807
*** Sub Total (010)***			1		B	296	715	56	180								
*** Grade Total ***			1			20,332 (kg)											
*** Grand Total ***			1			20,332 (kg)											
=== Last item ===																	

\* Position - T : Top, M : Middle, B : Bottom

\* Tensile Test. Direction : Transversal, Gauge Length : 50mm(Rectangular),

YP Method : 0.2% off-set

\* Division - L:Ladle Analysis \* Tr(Trace)

We hereby certify that the material herein has been made in accordance with the order and specification.

\* This Mill Test Certificate cannot be copied for any purpose.



Zhang Jian Chun

Surveyor To: